Ultra Trace & Industrial Safety Hygicne

Test Report

Date : 2007/10/05

Test report No : UOQ/2007/90457A-01

The following sample(s) was/were submitted and identified by/on behalf of client as:

PVC Shect
D700
PVC » CaCO3

Type of Product:
Stvle/Item No.:

Material of Product: :
Use of Product: floor, plywood, deafening materials, foam sheet

specification: Length, Width and Thickness as your requirement

Date of Sample Received: 2007/9/14
Date of Testing: 2007/9/15
Sampling Company: CHAMPION SHINE ENTERPRISE CO., LTD.

Test Unit: SGS Ltd. in Taiwan
Formaldehyde , TVOC

Test Requested:

Test

Method:
volatile organic compounds”, MOIS901014, 2001.

2. ASTM D5116-97

Test results:

Test items Test results Capability level Results
{emission rate)**

TVOC 0.047 <0.19mg/m*. hr | PASS

* Formaldehyvde N.D. <0-08 mgf‘mz- hr PASS

* Formaldehyde MDL:0.005 mg /m2. hr
** Permission value of Health Green Building-Material

Signed for and on behaliof———_
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1. The test method refer to Architecture and Building Research Institute, Ministry of The
Interior “Test method and the procedure research of the room building materials emission
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